THE WATER FUTURE OF ALBUQUERQUE AND MIDDLE RIO GRANDE BASIN

NOVEMBER

NEW MEXICO WATER RESOURCES RESEARCH INSTITUTE 1994

Paul Gorder is a vice president and senior envi-
ronmental engineer-with Camp Dresser & McKee.
His 20-year career has included involvement in
numerous wastewater and water quality projects
for the City of Albugquerque. Currently he is manag-
ing the preparation of Albuquerque's Wastewater
Master Plan, one component of which is a
feasibility study for development of a wastewater
reclamation and recharge program for the City.
Paul has B.S. and M S. degrees in Civil and Envi-
ronmental Engineering and is a Diplomate of the
American Academy of Environmental Engineers.

WASTEWATER RECLAMATION AND RECHARGE:
[...]
dilution of the reclaimed water should occur at the
surface prior to injection, in order to ensure that the
desired dilution rates are attained. In areas where
new injection and extraction wells could be speci-
fically “engineered,” actual in-ground dilution
could be expected, provided that spacing and resi-
dence time requirements are met (see below).

It is recommended that the proposed Cali-
fornia standards be applied to Albuquerque's pro-
gram, and that the standards continue to be re-
viewed as they arc finalized. Rather than desig-
nating specific TOC removals to be attained, it is
recommended that all feasible treatment techniques
be evaluated for their potential TOC reduction ca-
pability, and considered in conjunction with their
relative cost and associated dilution requirements.
Potential sources of dilution water include the
City's San Juan-Chama surface water, a portion of
which could be immediately available for this pur-
pose. “Imported” groundwater (groundwater con-
veyed from another nontributary location which
does not contain any reclaimed water) could also be
used for dilution.

Minimum Underground Retention Time

The proposed California regulation requires
that the injected reclaimed water be retained under-
ground a minimum of 12 months prior to extraction
as part of the total flow at a water well, and this is
to be verified annually. The residence time require-
ment is tied primarily to pathogen and virus des-
truction. The El Paso system was designed for 2
years, although typically provides more than 4
years' residence time. For this study, it was decided
that a one-year residence time would be used for
preliminary system layout. Modeling was used to
determine approximate one-year flow-distances (see
Geohydrological Aspects of a Recharge Program
section).

Spacing of Injection and Extraction Wells

The proposed California regulation requires
that injection and extraction wells be located at
least 2000 ft. apart, while spacing of wells in the El
Paso system ranges from 1,200 ft to 4 miles. For
Albuquerque, it is important that the injection well
configuration be one that will not impose opera-
tional restrictions on the existing wells. A 2,000-ft.

spacing appears feasible for Albuquerque, although
it may be somewhat restrictive in areas where sup-
ply wells are concentrated. An “engineered” system
of injection and extraction wells could be con-
sidered in a relatively undeveloped area, such as
Mesa del Sol, where this criteria would be easily at-
tainable.

Treatment Requirements for Albuquerque
A review of current secondary effluent char-

acteristics at the SWRP, and comparison with re-

quirements and goals of the above water quality
regulations and guidelines, reveals that the effluent
currently is in compliance with nearly all SDWA
standards for trace minerals, radioactivity, VOCs,
pesticides and Phase IV organics. A very few of
these are exceeded, including heptachlor epoxide,
Di(2-Ethylhexyl) Phthalate, and fluoride. There are
several others for which SWRP data were not avail-
able. However, process selection or bench and pilot
testing will not be affected by these data gaps, be-
cause treatment alternatives are formulated on the
basis that trace organics, regulated or unregulated,
may be present, and therefore appropriate removal
processes should be included. The potential pre-
sence of trace organics in SWRP effluent is enough
to warrant inclusion of treatment processes such as
granular activated carbon (GAC) and membrane
systems, which effectively remove trace organics.

Therefore, it is anticipated that the known and un-

known trace organics present in SWRP effluent will

be reduced to acceptable levels by the treatment
methods to be provided.

As would be expected, high reductions will be
necessary for pathogens, microbials, organics
(TOC), and turbidity. Disinfection and pathogen
barrier processes will be designed for:

@  6-Logreduction

® Total coliforms to <ICFU/100 ml (SDWA
standard)

@  Fecal coliforms to <1CFU/100 ml (CA pro-
posed GW recharge standards)

e  Virus, Cryptosporidium, Giardia, and Legion-
ella to below detection limit (SDWA stan-
dard)

e  Turbidity to 0.5 NTU (SDWA standard)

A TOC limit of 1 mg/1 of wastewater origin in
recovered water will be used, as previously dis-
cussed. Major inorganics requiring reduction in-

139




Paul J. Gorder, Robert J. Brunswick and Stephen W. Bockemeier

clude nitrate (to 5 mg/l per the GPPAP goals), and
TDS. For TDS, both the GPPAP goal of 300 mg/l
(based on nondegradation) and the 500 mg/l SDWA
standard will be considered, since this is not a
health-related parameter, and compliance with the
lower standard could have significant impact on
treatment system requirements and costs.

Current Improvements at the SWRP

The ammonia and nitrogen removal facilities
currently being designed for the SWRP will provide
for partial removal of total nitrogen, which will be
required whether the effluent is discharged to the
river or recharged to the ground as described above.
Therefore, these facilities are fully compatible with
a reclamation and recharge program. Although the
nitrification/denitrification facilities are being de-
signed to remove nitrate to 9 mg/l, process adjust-
ments should allow removals to the 5-6 mg/l range,
therefore attaining or nearly attaining the GPPAP
nitrate goal of 5 mg/l for groundwater recharge.

TREATMENT FOR POTABLE REUSE

Treatment Technologies

The study initially considered a wide range of
methodologies for achieving the treatment require-
ments, including membranes, activated carbon ad-
sorption, chemical precipitation, oxidation, ion ex-
change, air stripping and normal wastewater biolog-
ical and disinfection processes. An initial screening
was conducted, focusing on those found to best
produce the water quality required and to be com-
patible with planned SWRP modifications (for am-
monia and nitrogen removal). Table 2 lists those
treatment techniques which were judged most feasi-
ble, also indicating contaminants for which each
process is considered to be an effective removal
method. Specific process alternatives were derived
from the technologies contained in this table.

Because of the need to provide multiple bar-
riers for health-related constituents, and due to the
desire to effectively remove TOC (to minimize the
need for blending water), all alternatives derived
from Table 2 are based on either GAC or membrane
treatment, or both.

TABLE 2. POTENTIAL TREATMENT PROCESSES
Contaminant
Suspended
Treatment Trace Solids/
Process TOC Organics NH, NO, IDS Bacteria Viruses Turbidity Fluoride Metals Silica
Membranes
RO X X X X X X X X X X
NF X X X X X X X X X X
UF X X X X X
MF X X X x! X
GAC X X X X3
Chem. Pptn.
Lime X2 X X X X X
Ferric x? X X X X
Air Stripping X
BNR X X
Disinfection
Chlorine X X
Ozone X X
Uv X X
Notes:
! MF has the potential to remove metals and silica if chemical addition upstream of MF is used.
? Typically less than 50% TOC reduction.
3 GAC is selective for certain metals.

140




Wastewater Reclamation and Recharge: A Water Management Strategy for Albuquerque

Treatment Alternatives
A total of nine initial alternatives were
identified. These are summarized below:
Alt. 1:  Reverse Osmosis (RO) with Lime Pre-
treatment
Alt. 2:  Reverse Osmosis with Microfiltration
(MF) Pretreatment
Alt. 3A: Nanofiltration (NF) with Microfiltration
Pretreatment
Alt. 3B: Nanofiltration with Denitrification Filters
as Pretreatment
Alt. 4;  Ultrafiltration (UF) with Microfiltration
Pretreatment
Alt. 5A: Granular Activated Carbon (GAC) with
Gravity Filtration as Pretreatment and
Microfiltration Post-Treatment
Alt. 5B: GAC with Microfiltration Post-Treatment
Alt. 5C: GAC with Denitrification Filters as Pre-
treatment and Microfiltration Post-Treat-
ment
Alt. 6: Nanofiltration and GAC Treatment in
Parallel
In identifying final alternatives for detailed
evaluations, major emphasis was placed on the de-
sign constraints previously discussed. The need to
minimize waste residual generation while also at-
taining efficient TOC reduction (to minimize the
need for blending prior to recharge) was a critical
issue in process selection. None of the alternatives
were ideal in all aspects, and the final alternatives
are not all equal in treatment capacity or waste gen-
eration characteristics. Rather, the final alternatives
range from reverse osmosis with lime pretreatment
(which produces very low TOC but generates high
volumes of waste concentrate and sludge), to GAC
(which produces very little waste, but reduces TOC
only to about 4 mg/l, not low enough for direct in-
jection).
More detailed descriptions of the final four al-
ternatives are provided below:

Alternative 1: Reverse Osmosis (RO) with Lime
Pretreatment

Schematically illustrated in Figure 4, this al-
ternative uses excess lime treatment to reduce silica
levels in order to attain a recovery rate of 90 per-
cent across the reverse osmosis process. The high
lime process consists of reactor clarifiers, two stage
recarbonation with an intermediate settling basin,

and gravity filtration. Additional RO pretreatment
includes ultraviolet disinfection to reduce bio-
fouling of RO membranes, and cartridge filtration
to reduce solids fouling. An antiscalant is used to
control scaling from silica and other salts. This
treatment scheme provides the highest level of
treatment of all alternatives considered (reducing
TOC to less than 1 mg/l), but also will generate 4 to
8 mgd of liquid concentrate waste, and up to 270
tons per day of chemical sludge.

Alternative 3A: Nanofiltration (NF) with MF
Pretreatment

This alternative uses microfiltration instead of
excess lime as the primary pretreatment step. MF
will reduce suspended solids to nearly zero and act
as a disinfection barrier, but silica will not be af-
fected significantly. Recovery of an RO system
with this pretreatment could only be estimated at 75
percent. Therefore, this alternative utilizes nano-
filtration rather than full RO. Expected recovery
with NF is in the 90 to 95 percent range, while still
providing all of the treatment necessary to meet the
water quality standards for recharge, including fur-
ther nitrate removal if needed. Figure 5 is a sche-
matic drawing of this alternative. While highly ef-
fectivé for TOC removal, a liquid waste residual of

4 to 8 mgd is produced (based on a process flow of
76 mgd).

Alternative 5B: GAC with Microfiltration Post-
Treatment

Shown in Figure 6, this alternative incor-
porates upflow pulsed-bed GAC contactors. This
process is tolerant of suspended solids in the feed
water, and therefore prefiltration would probably
not be required. MF and disinfection follow the
GAC columns in order to provide 6-log inactivation
of total coliforms and ensure disinfection to drink-
ing water standards. Disinfection alone would like-
ly not be adequate since biological growth occurs
on the GAC, and chlorine would achieve only a 3-
log inactivation. Air stripping would follow GAC to
provide additional removal of low-molecular
weight VOCs, which can adsorb onto carbon and
then desorb at a later time. Waste residual flow is
minimal with this alternative, but TOC reduction to
less than 4 mg/l cannot be expected, at least
not without very frequent (and costly) carbon re-

141




Paul J. Gorder, Robert J. Brunswick and Stephen W. Bockemeier

76 mgd (30)
Reactor
Clarifiers

2-Stage
Hecarbonation

Gravity
Filtration

Discharge

to River
\Emgd (46/)/

Fresh Lime
Lime ,
Backwash to
Equalization
Basin, then 1o
upstream of
Recalci- Thickening and Rapid Mixing
nation Dewatering
76 mgd (30)
Cartridge ‘F)ievers_e coz !
uv Filtration JOsmosis o pH Adjustment
Disinfection (95% Recovery)’ Stripping & Disinfection
- Recharge
\_ 684mgdien
S
Acid Anti-
scalant Air
Solig Concentrate LEGEND
s 3.8mgd (1.5}
170 tons/day (70)° r— 3.8 mgd (1 ,s)—-—l
See Concentrate ing to o ©
Notes: Landfil Disposal Options treatment of 76 mgd treatment of 30 mgd
*  Without recalcination, solids production would be 270 tons/day (105} 2 Existing Facilities
** Recovery could be 90%, which would result in concentrate flows of 7.6 mgd (3.0)

Figure 4. Alternative 1 - Reverse osmosis with lime pretreatment.

76 mgd (30}
79.8 mgd (31.5)
Nanofiltration €Oz

Boost (95% Recovery) Stripping
Pumps

Anti-
scalant

Concentrale
3.8mgd (1.5)*

See Concentrate
Disposal Options

¥ Discha}f:.]a .

. to River !
&0 mgd (48)
pH Adjustment
& Disinfection .
Recharge
O 722mgd (28.5) )/
o

LEGEND

[——- 7.6 mgd (3.0)—|
o G

Notes:

* Recovery could be 90%, which would result in concenlrate flows of 7.6
mgd (3.0).

Irea(menr( of 76 mgd

tzad Existing Facilities

to
treatment of 30 mgd

Figure 5. Alternative 3A - Nanofiltration with microfiltration pretreatment.
142




Wastewater Reclamation and Recharge: A Water Management Strategy for Albuquerque

76 mgd (30)
Ozone
{optional)

Boost
Pumps

Discharge
to River J

omgd ey

GAC Micro- Disin- Air
{upflow) filtration fection Stripping

Recharge
g 76 mgd (30)

3.8 mgd Air
- (1.5)
Solids
4 tons/day (1.6)
Deawatering -
& ',Faéyjlles
LEGEND
7.6 mgd (3.0
Carresponding lo Corresponding o
treatment of 76 mgd treatment of 30 mgd
i Existing Facilities
Figure 6. Alternative 5B - GAC with microfiltration post-treatment.
generation. Thus, blending effluent with treated Disinfection

surface water would likely be necessary prior to re-
charge. With no membrane treatment provided, any
necessary further reduction of nitrate would not be
achieved with this alternative.

Alternative 6: Nanofiltration and GAC Treatment in
Parallel

As indicated in Figure 7, this alternative com-
bines the use of NF with GAC to provide a rela-
tively high degree of TOC removal while reducing
the residual generation to levels lower than those
associated with purely membrane options. The rela-
tive percentages of GAC and NF treatment will be
dictated by the treatment goals, although it is anti-
cipated that the GAC portion would treat 25 to 35
percent of the load, with the remainder being treat-
ed by the NF train. The Water Factory 21 facility in
Orange County, CA is designed around this parallel
treatment concept. TOC levels of 2 mg/l can be
achieved, with waste residual in the 3 to 5 mgd
range for a 76 mgd system.

Disinfection of the effluent prior to recharge
is a necessary measure to ensure that adequate
pathogen barriers are provided in the treatment
train. The various disinfection techniques consi-
dered are summarized in Table 3. Because of con-
cern about potential creation of carcinogenic disin-
fection byproducts in the water supply resulting
from the use of chlorine for disinfecting the re-
claimed water, it is proposed that ozone be used as
the primary disinfectant for all alternatives. How-
ever, in order to maintain a residual into the re-
charge well fields and reduce biofouling on and
near well screens, a small dosage of chlorine is re-
commended. Ozonation and chlorination as de-
scribed above are provided at the Fred Hervey Plant
at El Paso. Control of TOC, and in particular assim-
ilable organic carbon (AOC), has also been shown
to be an effective way to minimize biofouling of in-
jection wells.

Membrane Concentrate Disposal

Those alternatives which utilize membrane
technology must also include measures for disposal

143




Paul J. Gorder, Robert J. Brunswick and Stephen W. Bockemeier

o “Discharge
- to River - -
"0 mgd (46)
18 mgd GAC Micro-
(7) (upllow) filtration
Boost
Pumps
p 18mgd (7) CO2 ;1 Adjustment
Steipping & Disinfection
Micro- Nanofiltration) Racharge
- rati ]
Micrc 73.2mgd (28.8)
58mgd filtration Boost (85% \\\ e
(23 Pumps Recove -
Air
55 mgd
. (21.8)
Acid Anti-
scaiant
Backwash Concentrate”
2.9mgd (1.2)
Solids
4 tons/day (1.6)
Evaporation LEGEND
Ponds
,—— 7.6 mgd (3.0)——|
ing to [ to
Notes: treatment of 76 mgd treatment of 30 mgd
* Recovery may be 90%, which would result in g2yl Existing Facilities
concentrate flows of 5.8 mgd (2.3).

Figure 7. Alternative 6 - Nanofiltration and GAC combination.

Consideration cLt Cl,/deCl, 0O,